BOLENS DURATRAC TRACTOR

. BODY WORK AND TRIM ASSEMBLY

/

E9




- : S . MODEL 5118HS & 5120H
Ref - Part Description: . . . Qty. - Ret Part” i Descrlptlon Qty.
g .8 . & & A
1 1755490 S8 Lo e 1 > 43 1186347 - Fl.Lock Screw, 3/8-16 X T..........c..... 12
2 1705793 Nylon Washer 2 44 1752902 Hinge Link Retainer...........c.ccecooeueiee 4
3 1755516, = Hood Pad 1 45 1754624 Fender Decal R.H o -1
-4 1754125 'Shoulder Bolit 2 46 1754623 = Fender Decal L.H. 1
5 1755449 SPrNg....eccreueeeens 2 47 1753799 Retainer... e 4
6 . 1755503 Decal, Ignition .... : 1 ‘48 1739918 )PopRlvet..-.........L.....,...........- ............ T 14
7 1755413 . InstrumentPanel..........c.piee. 1 49 1727127 Latch ............... s et 2
8 1755628021 Grille Cap .......cceeceereviieeireriereenens .1 50 1755032 . ~ Decal, Side Cover L.H . ' 1
.9 1753783021 Grille Support e 2 51°.1755031 . :Decal, Side Cover RH' 1.
10 - 1185986 Nut, Keps 10-24 .................... e 4 52 1753425 . Instr. Dec'al Service........iveeeeerenne Lo
11.7.1734269 CKNOD . s - 2 53 1752893 Foot Rest PadLH........ e - 1
12 1755500 -Instruction Decal (1) (2) ........c......... 1 54 1752894 - - Foot Rest Pad R. o O O 1
. 1764352 InstructionDecal (3) "~ -~ - - | 55 1752250040 Foot Rest L.H SR
13 1753454 Decal, Choke .. S R 1 56 1752251040 FootRestR.H ... oot 1
14 1185985 Nut, Keps; 10- 24 . 6 57 . 1752181040 Grille Support: Assembly ................. -1
15 1755714 1 Washer, Nylon............... " 4 58 1753792 Grommet ...... 4
16 1100805 Hex Screw, 1/4-20 x 34 2 .89 1785518 - Bumper ...l -1
17 1752901 Hinge Link .....cccocccconnnnnen 1 60 1755496021 Side Cover Ass'y, L.H _. v 1
18 1734398 Lock Nut, 1/4-20...... a2 61 1755498021 -Side Cover Ass'y,RH.............. 1
" 19 1749821040 _Fender....Z......,............ S 62 1185257  Retaining Ring......ccccccvveireenene. 2
20 1752903021 'Hood Baffle ...........ccc..ccotiremecunnnne 1 63 - 1186309 Fl. Lock Screw, 1/4-20 x 5/8 ; 6
21 1736098 . Carr.Bolt, 5/16-18 x 3/4 4 64 "¥115815  Screw, 10-24 x5/8 ....iccoocvccunrrenen, 4
.22 1754631_: " Mode! Decal {5120) ... 2 65 1186389  Fl. Lock Nut, 1/4-20... . 9.
1754630 Model Decal (5118) oo i 2 66 1185130 Screw, 10-24x3/4 ............ ., 12
.23 1752142 HOO ..ol 1 67 1754519 . Decal,.Fuel Fill..........c.c.ccooovicnnnnnnn. 1
24 1753939 . Logo Plate... S 1 68 1749074040 Supp. Running Board ....................... 1
25 1186389 . ' Fl. Lock Nut, 1/4 20 ...... 4 69 - 1736359 Flat Washer, #10 ...l 20
26 1186391  Fl. Lock Nut, 5/16-18 ; 5. 70 1754143.  Decal, Warning ............. TR S |
27 1755522 Cushion.. 2 | 711701055 = FlatWasher, 3/8.......ccccc.iviirinpe 2
.28 1100068  Hex Screw, 3/8-16,x 1-....... N 72 1756204 . Shaft Ass'y, Shlft et eeer e e 1
29 1738845 . Sq. Hd. Set Screw 1/4-20x 172 - 73 1186329 F1: Lock Screw, 5/16- 18x3/4 S2
: . . (5120H only).......... etetreeren e seenenes R 74 1755456001 Seat Pivot Bracket... veeee 1
30 1753950 ‘Sealing Block .............. el 2 75 1755622 - Rod e, 1
31 1100256 ~  Flat Washer, 3/8 .. 8 | 76. 1755620001 Seat SupportAssemny : 1
32 1753413 . Throttle Decal......cooeei.iicevens 1 77 1755487 Grommet ............ 1
.33 1754621 . Hood Decal, LH.................. 1 78 1706782 "Wave Washer ~ 2.
34 1754622 . Hood Decal, RH................... rreieenes 17 79 1186345 - Fl. Screw 3/8- 16x3/4 2
35 1107381  FlatWasher 1/4 .........cccoecevervcrevennne. 8 | .80 1755502 ' Decal, 2-Speed (5120H only) 1
"36 1755515021 Grille Screen ............... USRS | © 81 1755473 .Control Knob (5120H only) ............. 1
‘37 1752900 Hinge Link.......occoouvveriinnenns Ceveerenes B 82 1756510 -  Lever Ass'y (5120H only)......., ..... e o 1
.38 1754126 . PushNut..........ccon. - ' 2 83 1120210 ' .Roll Pin, 3/16 x 1 (5120H only) ........ 1
-39. 1755517 © Bumper Strap............. e 1 o] 84 1893445 Washer (2) (3) vt siocenniiie 2
40. 1755779 . . BUSHING.......icorvessivriiaeinenrseneee s 4 85 1761008.  Rubber Button...........iiccciveinnees 2.
41 1186393 Fl. Lock Nut ,3/8-16......... Crerieenneens . 19| 86 1900333 Decal, Made NUSA...oicecdcs. 1
42 1185872 Truss Screw, 5/16-18 X 1 ccovvvviona.n.. 1 L o _ . v e -
' (1) Model 5118HS .- Serial Number 0100101-0199969 - - s B ' :
- . Model 5120H - " Serial Number 0200101-0299989 . . : - )
B (2) Model 5118HS *  Serial Number 0200101-0299999 A
l-Mo'deI 5120H - Serial Number 0300101-0399999 .
'(3) Model5118HS‘ Serial Number 0300101-0399999. co
Model 5120H Serial Number 0400101-0489999 .
'3




 BOLENS DURATRACTRACTOR |

By L . . ~
P R S S . TN
BN ) FEERE . g ~




1
L oy MODEL 51 18Hs & 51 20I-I
- Ref Part Descrlptlon o s Qty. Ret Pan Descnptlon ~Qty.
1 .-1754240° - ‘Wheel, Steerlng ..................... et 1.0 | 46, ,,‘j11'8'6033 3' .Flat Washer, 5/16 ...... e oo ranaens I
2 1754321021 BoISter .........cerreseriniiei it 79 1747071186329 Fl. Screw, 5/18-18 x 3/4................. 1
3 1186347 . FL Screw 3/8-16x 1... 6 | . 487 .1186034 Woodruff Key, 1/4 x7/8................. 1
-4 1185632 © - Bearing, Steering.,..... - 49, 11752518 SpmdleAssyLH Wheel ............. 1
5 1755513021 Frame Ass'y, L.H....... Eh 50 1751219 WeId Pin ..ot 2
"6 1752521021  Front Axie (1) ............ i " 51 -.1185872 Screw, Truss Hd., 5/16 18x 5/8 6.
T 1757627 Front Axle (2) (3) ..ccceiresiviereienild 1 52 . 1746138 TieRod......eerme.e... reeeeiesnaertaraaras 1
7 1186345 Fl. Screw, 3/8-16 X 3/8.....coc.o..orion. . B3 . 1186247 Hex Nut 1/2-20 ..................0.l \ ....... 2
.8 1186393 F1. Nut, 3/8-16................ 54 1752556 Fl. Bearing ...,.....0cccoummerermnisischincc 4
9 1715491 Thrust Washer ....0.. : 85 = 1186391 F1. Nut, 5/16- 18 ..... ........ 6
10 1749843021 - Support RH. (1) ..leccivercrssccnic 1. ] 756 1703073 "Washer .........ccccceercenene. I 3
11 1186258 ~ . Jam Nut, 5/16-18.......cccceeiciiien. 12 57 . 1752520 ‘Spindle Ass'y R.H. Wheal..............
12 1755514021 Instr. Panel Support...........ccccccoees .1 58 1800417 Locking Collar ............c..c....
13 . 1755231 Seal (A)Y (B) .ccccvvvvereeecreereeeeeerene -1 59. 1755481021 Support Eender, L.H. (A)
. 1755780 Seal (C) (3) it 1. 60 1753777021 Steering Bracket.......cc.cccoceveeniinni
14 1752732021 Tunnel ASS'Y ....cccoeuveercurmecincuninccnnes 1 61 1744372~ Wheel Ass'y (A) ....ccccoenvuiemrrnereiinns
1571110108 -Nut, Lock, 3/8-16 ..........coeveesionee. 1 ) 1756525 . Wheel Ass'y (B) (C) (3)
16 1755241021 . SupportAssyBattery& Fuel 62 1742927 Tire, 16x6.50-8 (1) (2)...
‘ Tank (A (B) cvoveveeeeeeceseeerereeennans 1 1764745 Tire, 16%6.50-8(3) ie.o.ocecieeurcnnnens
~ . .- 1752178021  Support Ass'y Battery& Fuelﬂj e 63 1744375 Ball Bearing (A) .....c.coveeeesivernennnne
: o  Tank(C) (3) +:lreeereuses i -1 . 1756524 Ball Bearing (B) (C) (3) -
17 1752634021 Frame Ass'y, R.H.............. el q 64 1110112 Hex NUt 5/8-11 ..oy
18 . 1730692021. -- Doubler, Rear..........c..ocerereiiiniiinn i <65 1744396 - ‘DustCap .......l.... eveenriannreren
19 - 1755461021  Steering Bracket..............;.iceveveenee 1 66 1186308 " Fl. Screw 1/4:20 X 1/2..u.cveeervoerenns.
20 1752496 . Steering Valve (1) (2)...... A 67 - 1752733021 Battery Carrier ......ccceceeiieninnen, .
. - 1760233 SteeringValve (3) ......ccococeeeveeniie. 1 68 1752222 Steering Shaft Ass'y ..: : :
21 - 1756142, ~EIbOW, 90°% ...cvieeee e e 1 69 1753773 - Steering Support, Upper
~ 22 ' 1100245 Washer, Lock, 1/2.........ccceeenif. 2 '70 - 1107073 Hex Screw 5/8-11x 3 .......
23 1727898 LU = e T T2 71 1751629021 Cylinder Bracket....... reerarnnesnnereaeais
24 1752763021 Steerlng Pump Support......ccee.. 1 72 . 1185689 Retaining Ring ’
25 1100244 Lock Washer, 7/16..........cc.ccoc........ -3 73 . 1186389 FlLNUt 1/4-20 ....coocolun:
|26 1747656 Hex Screw, 7/16-14 x 1 ............ te. 3 74 1185739 EIbOW, 90° ......oo.vcieriiieieeseieeeriones
27 1186211°. . Hex Nut, 5/16-24 . 4, 75 . 1104436 Woodruff Key, 3/16 x 3/4
28 1718086 = ValVe........icoin 2 76 1107383 - Flat Washer, 3/8.......cc.ccouccermrereccnees - 1
29 1100242 Lock Washer, 3/8 NI - 3 77 1186347 © Fl:Screw 3/8-16 x'1. 14..... '
30 1185348 Roll Pin, 1/4 x 1- 1/4 1 78 1744374 Tube Pivot........cc.eecuennn: ,
31 1756150021 °  Steering Brace.............. U I 79 1733103 Roli Pin 5/16 x 3/4........cocoeevviunenn. ’
32 - 1186216 Hex Nut 5/8-18 ......ccocveeevnriisiinns - 1 .80 1100045 - Hex Hd. Screw.5/16-18 x 1 ........... -3
33 1100247 ~ Lock Washer, 5/8 1. 81 1749075021 - Fuel Tank Support (A) ...5cccccceins 2
34 1754364 HOSE ASS'Y...ccorreerrererenesrsageisenene 1 82 1185879 Pop Rivet (A) (B).............‘ .......... i 2
35 - 1185976 . Fitting, Grease Thd Form i .3 83 . 1756513021  Fender Support (B) (C).... Lo
36 - 1722667 . Clamp .......... 1 84 1752694 THAM . il eeeeressee e C.2
- .37 1751627021 . -Cylinder ' 1 85 1752649 " HOS ASS'Y ... 1
.38 1732499 Lock Nut, 5/16-18 : 1 ‘86 1752658 Tube Ass'yf(Cyl, o RT)(N(2) ... 1
39 1753851021  Air Shield (A) (B) ............................ 1 " 1760352 Tube Ass'y (Cyl. to R.T.) (3) oo 1
. 40 1713361 Ball Joint.... ceeeenreene. 2 87 1752657 - Tube Ass'y (Cyl. to L.T.) (1) (2)...... 1
41 1863072 _ Sleeve........; ............ 1 1760351 " Tube Ass'y (Cyl. to LT)(3).........;. 1
42 1110152 Lock Nut, 1/2-20.. cievrern 2 88 1755200001  Support, Frame AsS'y..........c........ 1
443" 1719003 Ball Jomt ....... 1 89 1756512021 - Fuel Tank Support(B) () IS 1.
44 1186249 Hex Nut, 5/8-18 .........coccovccomceei. 1 - | 90 1758243( R o - SR RS i 1
.45 1752797021 -Steering Arm Ass'y.... SRURURI IR N R e T
. (1):Model 5118HS.  Serial Number0100101 0199999, o '-‘-51on . L
- Model 5120H Serial Number0200101-0299999 LCE(AY Serial Number 0200101 0200613
- 4 : - nhE 7 (B). Serial Number 0200614 - 0299999
o (2) Model 5118HS . - ‘Serial Number 0200101 0299999 . a ‘ . : :
- . Model 5120H | Senal Number 0300101 0399999 J.  5118HS : - :
- . : (C) Senal Number 0100101 0199999 '
(3) Model 5118HS Sanal Number0300101-0399999 SR ‘
Model 5120H Serial Number 0400101-0499999 - Do A ) . " e




v

¥

* BOLENS DURATRAC TRACTOR -

TorquuTo -~

24 Ft. (TSE/) N

MYDROSTATIC AND BRAKE . .
LINKAGE ASSEMBLY '




MODEL 5118HS & 5120H.

Ref: Part - -Description’ . Ref Pant , Description " Qty.
T # &8 - & . .2 : T _
1 1186347 - Screw, Hex Hd. Range Lock, , - .43 1733388 = Locknut, 3/8-16,;,.... 1
: ‘ BB-16X 1. rrniee e | 44 51722151 A, Speed Control 1.
2 1186345 - Screw, Hex Hd. Flange Lock, -t 4521734563 Pin, Control.., 8
AT 61 46 ©1118802 Ring, Retamm 20
3. 1118808 3 .11} 47" "1720699 . Block, Cushion ., |
4 1185802 Bearing, Fange...........ccvcccienionl. 4 | 4801104435 Key, Woodruff............ccocoocuremence A
5 1747060 Brackat, Transmission Support (1)...... -1 49 - 1107385 Washer, Flat, 1/2.......ccccoooeeeenrsnivie. 1
. 1757390021 Bracket, Transmission Support (2).(311 50 1110110  Nut Hex, 1/2-13 ..o 10
6 1186393 - Nut, Hex Fange Lock 3/8-16............... 4 | 51 1185732"- Ring, Retammg ............... JSRURIIL S B
7 1763497 .. Brake -Mechanical.............. . 1 §2 1720529  Washer, TRIUSt .............ieciiireecienen, -
8 1747055 - Disc Assembly, Brake (5120) (1)......... 1 *83 1720523 - Amm, Neutralizer.........c.cococeevvvcomeeereenns 2
1756816 Disc Assembly, Brake (5120) (2) (3).1 54 1720361 Washer, TIUSE ........ccoeeeiemineecersenes 2
1729273 . Disc Assembly, Brake (5+18) (1)......... 1 | 55 -1720928 Spring, EXtension .............icccceeeeeeeren. 2
- . 1758018  Disc Assembly, Brake (5118) (2) (3).1 " 5§ 17207068  Bearing.............c.eoiei.. R
10 1100805 - Screw, Hex Hd. Cap, 1/4-20 x 3/4 (1)2 57 1755510.  Pedal Assembly, Brake.... ..... 1
11 1186389 Nut, Hex Range Lock, 1/4-20 (1)........ 2 |- 58 1728694 ' FOOLRESt ..ce.oevrvcceecielieireccciens 1
.12 - 1107383 Flat Washer, 3/8 e 4 59 1120209~ Pin Roll, 3/16x 34 .......ccoeencceean e 1
- .13 1100346 Pin, Cotter 3/32 x 3/4 4 60 1715301  Thrust Washer .. ceeeererenmaienneitnene AR
14 1107382 _  Washer Flat, 5/16 3 61 1705108 Washer ...l
15 0101085 - . BoltHub................. Trerromerererserenanns 10 62 1186246 Nut, Hex7/16-20
16 1716495 Spacer (1).evuen. 1 ‘63 1720683021 Lock, Brake ..............
17 1738463 . Thd. Form Screw 2 64- 1734553 +  GHP...ieeievnireeeeenenns
18 1738462 Cluteh ...y ffertenen s saevasens "1 | 65 ' 1726640 ' Spring, Extensnon .....
19 1185130 Screw, Sems, 10—24x3/4 1 | 66 . 1747495. ' BrakeRod (1) ........
20 1100350 Cotter Pin, 18x 1..... .......... 1| 67 - 1754597021\ Foot Pedal ................
21 1729213 - Plate, Neutral............... "1 B8 1747496 " Ext:Brake Arm(1).... - .
22 - 1738447 - Speed Control Disc-.....: 1| 69 . 1747494 - Sleeve (1) .ooiiiveriicireenennn, pancieernence /1
23 1729445 " Support Assembly, Neutral Plate ......... 1.| 70 1110107 Lock Nut, 5[16-18(1) .................. OIS
24 1708052 % Washer, Flat.......ciociemesoereenionnnnns. 1 | 71 1732926 - Tire, 23.x 10.50 x 12(1) (2) ...ovvieiivene 2
25 - 1732369 Spader, Tubular it 17 . 1764747 " -Tire, 23x105x12(3) ..... eures e seeees 2
26 1107383 " F.Washer ... wheraraieteeas: 1 | 72 1718086  Valve Stem ..e......... irrennees 2
27 - 1110108 . Nut, Hex Lock, 3/B........cco..ieccrrcurerircnas 1. 73 1120390 / HexNut, 3/4-10. PSRV~ S
"28 1721612 . Rod ENd.....occcceieciecncecneeneene e 1 74 1708599  SPACET ool —. 2
29 1747514  Rod, Speed Control ... e 1 75 . 1747088 Wheel Hub- (5120H Only).....' .......... - 2
30 1185232 . PinRoll, 18 x1-1/4.. ..o 1 ©, 1726679 Wheel Hub (5118HS Only) .....ccoocoecene 2
31 1104436 - Woodruff Key..... _ e *1 |78 1724698021 Drawbar Hitch ... ..ol 1.
32 1734827 Swivel (1)....... Lvivreenrreneeens . : 1 77 1100055./ Hex Screw, 1/2-13x 1-1/4................... 2
. 1751848 . Swivel (2) (3).. e e e 1 78, 1100245 - Lock Washer, 1/2:....c...cccccomrueuvrermnnnces 2
33 1754085 = Shaft Assembty Speed Control ........ R 79 1724718 Rim Assembly..........ccoveeiierereereserseennes 2
.34 1753139 ’ e, 1 | 80. 1100349 - Catter Pin, 1/ax3/4(2)(3)........; ......... -1
1756812 1 | 81 1757504  Rod, Brake (2) (3),; ' 1
. '35 1186230 - 1 | 82- 1100243  Washer, Lock (2) (3).-.- i 2
.36 - 1755509 "1 | 83 1757246 - NU!.Speclal(2)(; WU
o 1759491 “ 11 84 1757503  Yoke Ass' (2)(3)%...ceieereefinnnn 1
37 1747507 1. | 85 1187385 . Cotter Pin, 1/16x1f2(2)(3) g 1
38 1186258 "2 | 86 . 1107387 'Washer, Fat, 1/4 (2)(3)....‘ ................... 1
© 39 1748372 T4 87, 1757599 - . Pin, Clevis (2) (3) ..o tereieniaieeane 1.
40 1747497 . R\ 88 ~1757501 - Spring, Comp. (2) (3. iirwilviveireinnnne 1
41, 1732147 Pin, Drive Lock ... 1 B9 1100254  Washer, Flat (2) (3)..oc...ctcomrivemmreen S
© 42 1700401~ Spring,’ Extensaon(1) : w1 80 118&259 - Jam Nut. 3/8-16 Ceretaseeenneer s e 2
T 1746769 . “Sanng, Extensuon (P2 T (< ) IO 1 ol ST
NE)) Mod'el'5'1_18HS‘ Sei{ial‘Nunmer 0100101-0199999 . (3): Model 5118HS  Serial Nmnbaf-@oo101-0399§99 .
- Model 5120H  Serial Number 0200101-0299999 . Model 5120H ©  Serial Number:0400101:0489989
7 (2) Model 5118HS Serial Number 0200101-0239999 R T
Model 5120H - Serial Number 0300101-0399999 . e
S o - RS >
T . B e




BOLENS DURATRAC TRACTOR

=t

MBLY |

“w .

- ENGINE-ASSE

L}

T




" MODEL 5118HS & 5120
. B ) - ‘.\' o~ 4 ."
Ref Pant “-Description” - .- Qty. " Ref .- Part Deécﬂptlon R “Qty.
. 8 @ _ , o & ¢ ) , i _ '
1 1186345 - ' Fl: Screw, 3/B-16 x.3/4.......cccctveriveze 7 45 1733398 - Hex Locknut, 3/8 16......... erereeenane :
2. 1749079, Fuel Tank Pad ........coereeeiinennii .2 | 46 1750828021 Hear Mount Support ..
3 1755888 Fuel Tank (Incl. Ref#4 12&79)....... 1 1 .47 1724822 Ext. Spnng......._....:-........,.
N . 4 1755726 Fuel Tank Cap ..ot 1 |- 48 71755720 Throtle Contral...............
. 5 - 1752713021 Heat Shield Ass'y.........ccccceeruns e 1 49 1751716 Idler Pulley (1),........icce.c.
: «6 1185712 ' Screw, Thd. Clx, 10-24x 112 . 8 1756757 Idier Pulley (2) (3)...........
. 7 1753985621 - Heat SHiekd ASS'Y .........cccereesivereieeneee 1 ‘50 1755721"  Choke Control.................
~, 8 1100049 Hex Hd. Screw, 3/8-16x2—1/4 2 51 1752726021 Shield, Lower Grass........
T 49 1729587 Snap Bushing.........:ccounereericans e 1 52 1892945. - Bushing........cccccocneuenee.
10 1727491 Fuel Line Filter-......... R 53 1751719001 fdler Am Ass'y (1)...........
. 11 1750687 Hose Clamp.............. 4 ' , 1756788001 IdlerAn'nAss'y 3] (<) IR
12 1747184 = Shut Off Valve .......... 1 54 1742628 . PTO.Belt (Matched Setof 2)..
~-:13 1738561 . Fuélline......... ' 1 55. 1185689. ° Snap Ring ...
-~ 14 1755536 Heat ShieldiG 1 56 1744379 - PTO’ Sheave.._.
5 . 1734941 - “Fuelline........ . | - .87 1725087 Ball Bearing.... o : e
W16 1725856 . Rear MOUNL.. a......ivecuioie e neeens b 2| 58 1755219 PTO Shaft...:looeieeeneee. -
17 1752725021 Upper Grass Shield RN | ‘59 . 1756541021 Front Mount Supp ........c.........
18 1735531, ' Cable Tie......c.iiviemiurneennen. 2 |60 1188389 * " F.Nut, 1/4-20...0........ .
- 19 . 1753913003 HeatShleIdAssy....'. 1 .61 1186347« -Hl. Screw3/8—16x1
. . 20 .1105678 Plug, Pipe 1 62 1744408021 Engine Mount ..................
1 ' 21 1736485 Hex Hd. Screw, 7/16-20°%71-1/4, 1 83 1752665021 FrontPiate..\,...'..;.'..‘ ..............
‘ .+ 227 1752714021 Heat Shield Bracket ......... 4 64 1185885 - - Woodruff Key 3/15!5/8 .....
23~ 1741801 ° . Washer.s.....cc......i.o.. e 1 65. 1185985  KepsNut, 10-24................. s
24, 1747059 . . Clutch Assy(512OH) ......... ereeeens a1 %'66." 1186308 " " Fl. Screw, 1/4-20x 2 i .|
T 17444010 CIutchAssy(5118HS) e 1 4| 87 1750835021 . Hanger Ass'y, R.H:.....,.. eeveierenes et
- "._ e 25' 1752468 ° " . -Hose, Air Clganer...... 1 168 _1750834021 ‘Hanger Assy, liH_ ... '
i Jqoozh4 -, 1 ock Washer, 7/16" 1 -69 110024377 - Lock Washer, 3/8~...
27 1110107 . Hex Nut,’5/16-18.. 1. .1 70 .1752791 -~ .Heat Shield Gasket ~
1?60049021 “‘Universal Joint Ass'y ............. 1 ST 175615]021 PTO Guard Ass'y ..... u
Nl 1714208 7 _Repair Cross Kit (for ref. 28) 1 47271755534 '~Seal,“L.H,.......‘...;.'.‘. ...... P
«29, S1738010 .0 Front MOUNE..... e eeieiivenis i e . 2 |73 ‘1188393 - AL Nut, 3/8-16.......: el
30. 1186047 . Flat Washer, 3/8 x 1-3/ AR, -] 74 1754322 'Shoulder Bolt............
- 31 1732499 Lock Nut, 5/16-18 (1) .. i 22 |78 1744451001 Anchor, Spnng ........ ;
32°. 1107382 . Rat Washer, 516 (1).... .2 | "76_ 1703073 - FatWasker ...
33 1755535 Seal, RH................ T ‘77 1754644~ Seal, Drive Shaft
34, 1708034 Key, 1/4x1/4 x 1/2 .. 1 78 - 1743683 Elbow, 45° ...........
35 .+ *: . - Kohler Engme20HP(ModeI KTZOOS - | 791738433 Rubber BUShIng-(a).{..'. .......
T v49540) (All 5120H Models) et 1. |+80 1110844  Hex Screw, 3/8-16x 3-1/4......... Ve
P A " (Model M20QS 49565).............. KU | 81 1752746021 Engine SUpp ..o e,
w7 7= . Kohlerfengine 18 HP (Model- - . .~ 82 .. 1739656 = * .Carr. Bolt, 3/&-16x3/4 e
T o T M18QS-24999) (All 5120Models) ..... -1 83 1755412 KnObi..evoviovnsiieninas e
. 36 1752790 Miiffler Clampr.... i i, 1- 71 84 1186259 . “Nut, Jam, 3/8-16 ........................ e
.50 87 -,1100046. . . Hex Screw, 38-16 X 1............... ..~ 4 | 85 1186329 . R Screw, 5/16-18x3/4 .. e ,
Sy 38 ~1186102 C-arr.- Bolt, 5/16-18 x 1-1/4.. o 2 | 86 150962 - . Screw, 10-24-x 5/8;....,.: ¥
B 39 1737419 tScrew 5/1618'_ 3/4 ' . 2. | "87 1759382 ;  Insulator .. : U I
e 1746503 "7 FanT..l. S aihe il . 7.7l 88 - "1188309 . 'FL’Screw174-'20x5/8 IO 4.
. 41 1750338 Dnve Shalt... e - . 89 1754151 7> " Field Coil, for ref. 24 (notavaﬂable BEEEERE
O, 420 1753915021 ExhaustPlpeBracket 1L 08 L forclutch PN 1745059 ... SRR [
»" 543 70055 -7 Flat Washer, 3/8........ '8 . ' 80. 1754152 * Beanng (for ref. 24)..%.z.. e
Cot :“u‘ 1753914021 Exhaust.Pnpe ............. Cereiveniisnaaanenns SRR B T
i3 : = u |.-'- ) v g .S y- - L o gt 5 oo L.
o =, . R LA s, T
R m ’Model 5118HS Senal Number 01001014)‘7399999 ) Modei 5118Hs Sena! Number 03001014)399999 K
; 3,[ . Model 5120H. . . SenaJ Number 0200101-0299999, ’;', . Mo el sgon SenéiNumber 04001014)499999 Lo
(2) “Model £1igHS" ‘Serial Number 0200101:0209998 ~ ~ . " S TR e
: Model5120H _SenalNumber0300101-0399999 \ o \ B N LT LT
! A . P VA £ = . P . . Lo .
PSR Fs v A S S RS
o : e Y _ - ' #o ) ° \ A o 5
l‘—: ‘ . . . V:: ) ; - ; .. . .. - ’v 1 re . -~ ; . ) =9 A IS
o0 o o . ¢ S AL




 BOLENS DURATRACTRACTOR =~ . . 7. ..

T s . . . ‘ L S
- / . R ) » X -




MODEL 5118HS

z ! )
.h ." 1} /i
- d
‘ Ref _Part - Description . . . Qty. - Ref. -Part vDescnptlon . Qty.
& # - e, B N N
1 1755473. ; . Grif S 1| 29 1732499 LockNut. 5/16-18....‘.; ...................... 1
- 17554801» ;o oLift 2 30 1722667 Tube Clamp ... TTUE O I
. 3 1755559 L7201 731 1737018 Flange Beanng ;
4 . 1755232 . .1 32 . 1185427 N
5 . 1755233 :TubeAss'y Lower Valve... A1 33 1755458 »
6 °1186316 - Hex Screw, 1/4-20x1-3/4 .2 | 34 1729388
71118554 . Retaining Ring ................ - ..2°. | 35 . 1118735
8 - 1185728 BUShING ....ovovceeeemeie e S22 38 1185266
"9 1752667 Lift & Aux. Valve (1) (2)......... o1 37. . 1186019,
. 1760231 Lift & Aux. Vaive (3) ......cccccivicives -1 -| 38 1177395 RRE A .
"Nl . 1751209 ' = Replacement: Seal Klt.......;.'; ............ 1 .39 1724511 Head, Cyimder oo reaeteerid
: 710 . 1186389 . Fl. Nut, 1/4-20............. . 2. |40 - 1186018. - Ring, Back Up:............. 1
oL 11 1728072 Push Nut 1/4 .. o2 41 1186017 - Q-Ring:.ne.,. S
-7 12 , 1187385  -CotterPin,1/16 x1/2...._ ...... L2 | 427 1747043 _;,_hodAssembry Hydrauhc Cyllnder 1.0
.« w13 . 1755468  ValveLlink Ass'y.’.:... ‘ .17 ] 43, 1186278 o PIUG, PP it 1,
14 1752690 *  Connéctor (Long) 20 a4 .1747509021 CyhnderAssembly. Hydraullc e
15, 1185737 . Elbow.90°........... .2 e © (inc: Ref. No. 34 thri-43)-......... AR B
16 1752648 HoseA&cy\.... . 1| 45 *1113527° - Ring, Retaining ....... e 1
17 - 1755198 : Hose Ass'y; Cylinder... 17| 48 1755472 .. Control AmAss'y
18° 1747510 Shaft Asst, Lift......... 1 47 7 1713457 . -Dgive Pin..................
19 : 1735531 = Cable'Tie.....covivmmmunnns .3 '} 48 1755464 . Control LmkAsqy
20 1185903 = Elbow 45°.... . 49" 1755469 . RockerArm............
D1 1701055 .. Flat Washer ... 1 50 1737015 .. Drive Pin, /8 x8/8.....
2 1185739 . Elbow 80°............... ; S 51 1752664  Tube AssY............. a0
23771747512 . - Cylinder Rod =11 OISR .52 .1185904°  Tee......... ST USROS 3 I
©.24 1118808 Retaining Ring.:......... eeererneenas .2 53 1755235 TubeAssy(TeetoOUT)(1)(2)......; | SRR
<25 1724703 ,Cy‘llnderAnchorPln ........... | . 1760353 . Tube Ass'y (Tee to OUT) (3)............ 1T
.- 26° 1708012 - . Flat Washer, 3/4..;...‘.'. ......... -1 ‘54 1755234 Tube Ass'y (Valve to AUX) (1) (2).... "1
Y27 1185816 - Washer . SWAR . 1760354 .- TubeAssy(Va.lve toAUX)(s)........;.; 1
28 _1106045 'HexScrew 5/1618x1....;.- .............. = L - % s
TR (1) Model5118HS Senal Number0100101-0199999 . S AR "
<. wi -2 Model 5118HS ' Serial Number:6200101-0299999. . - ., - . Cel T MR .
| .. (3) Mode!5118H Senaanmber0300101-0399999 ‘_,- I L VA A O
PRI LT ',._3--", Yoo L }// o L T e S TN VLT Y ° o
T e T G ' : T ey o T e
K ' - T -. ° s ! ’ . :;
.: ? - ' ’ /_ ) e
Vo L o . 2 AL T e e <y et
. s - - ‘
T - -- J .‘
' : A tom
‘Fﬁ4 » Y - B -




-

. ;

' BOLENS DURATRAC TRACTOR ~

. "HYDROSTATIC & LIFT ASSEMBLY '

1‘..1‘2.  B \ ) ,




Loy

: . MODEL 5120H
- Jrv . \ . . N . L B
: " A PR
JEEE
N
Ref Part Description Qty.. . Ref  Part . - Descrlptlon . Qty.
1 1755473 [CT0] « RO, SOOI SR 35 1118735 . ! Rlng Internal Retalnlng.._.............l.." ........ 1
.2 1755460 LiftLever. ..., 361185266 ' "Seal, Oil .coevereeeene cerieureaasnrrasnesasssesans 1
3 1755559 Clevis Pin............... e 4-|.37 1186019 " Ring, BackUp ... el
4 1755232 Tube Ass'y, Upper Valve...... 1 |- 38 1177395, " O-Ring.......... v
§ 1755233 Tube Ass'y, (Cyl to Valve). el 39 1724511 Head, Cyllnder
6 1186316 Hex Screw 1/420x2....,..;.'.- ....... eielin2 40, 1186018 °_ - Ring, Back' Up e
7 1118554 et 2 41 1186017. "O-RiNG .coiomiimiivensio e st
.8 .. 1185728 2 | 42 1747043 Rod Assembly Hydraullc Cyllnder ......... 1
-9 1752668 17} 430 1186278 - Plug, PIP8 ..ot 2
© 1760232 -, 1 ] 44 1747509021 Cylinder Assembly, Hydrauhc S
R 1754414, Replacement Seal Klt (for ref. 9) TS I RN “(Inc: Ret.No. 34 thru 43) .....c.cc..ccccoci.]
-10 - 1186389 ' - FL NuL 1/4-20................ 2 ‘46,;_‘-1113527 RING, ROLAINING .....coroaver s rreeeeseseinnsees 2
11.4.:1728072 " ., PushNut1/4 ... 4 | .46 .,1755472  Control Arm Assy : .
12 . 1187385 “Cotter Pin, 1/16x 1/2.. .4 | 47 1713457 Drive Pin.............:.. w1
13 1117554687 - Valve Link Ass'y..... w2 | 4B 71755464 . ‘Control Link Ass" y L
141752690 Cohnector (Long) 2 | 4971755469 . Rocker Arm...... .1
15 1185737 " . Elbow 90°.......... 2 |" 50 1737015, _;Dnve Pin 4
=16 \1752648 Hose Ass'y... 1 %81, 1755238 :"Tube Assy-LowerValve
R A § 755198 " Hose Ass'y, Cylnnder 1 .52 1180025 Retaining Ring ...........
18. 1747510 fShaftAssy, Lift.......... .. 1 53 11720733 | DUStPIUG oot e
19 " 1735531 -Cable Tie .. 3 54  .1863870 "Coupling, Body.........
20 1185903 EIDOW 45°......0, oSt 2. |55 - 1721989 ° .. Connector........ e e
21 1701055  -Flat Washer 5/16 ..................... 1 56 1747803021 Bracket ,........i.ooeereimerresivensssvonsisnssneissas].
22 1185739  Elbow®90°........ 1 57 1186393 - . Fl. Lock Nut, 3/8-16 .......
23 © 1747512 Cylinder Rod Pln 1 58 1186348 Fl. Screw, 3/8-16 x 1.
24 1118808_  Retaining Ring..; 2 |59  1177563. ' Connector..............c..
25 1724703 . Cylinder Anchor 1 60 - 1755459 Lever, Control......‘ ........ e ..
26 1708012  Flat Washer, 3/ 1.1 B1. 1755466  Link Ass'y... . -
- 27 1185816+ . ‘Washer...........L s 62 . 1755239 "TubeAssy-Upper Valve
.28 - 1100045 . Hex Screw, s/ 6—18x1 .2 <| 63 1752663 .. TUDE ASE'Y..gwimisiiinns
29 . 1732499 - 'Lock Nut, 5/15-18...:.........._,-.,;........;...' ..... 64 1185904 . T TBO....cciciivceecre el s
30, 1722667 v-'_Tube Clamp . , \ 65 " 1755235 - TubeAssy(Tee to OUT)(1)(2) NS I
31 1737018..° Flange Beanng -+ 1760354 - . Tube Ass'y (Tee to OUT) (3)......ccuce.u. s
382 1185427 .. R‘etaining‘Rihg’ . 66" 1755234 . Tube-Assy (Valve to-AUX) (1}(2)..........1
33 1755458 " Pivot Pin i e <A 60358 Tube Ass'y (Valve to AUX) (3) ...
+34 1720388 Tube Assembly, Hydrauhc Cyhnder.....,_.r.u.y L. \ S o
. Ve g N gg . ;'___ -?-i e e i N . e z
(1) Model 5120H. Senal Number 0200101-0299999 / oY .
.(2) Model'5120H Serial Number 8300101-0399999 '
(3) Model 5120H Senal Number 0400101-0499999 S _ R
v : . o ' a ! )
. 1 s o i L g
: , N
‘5} » . , T ; .“ L e
R ~ 13
) oo :




' BOLENS DURATRAC TRACTOR .

' i

‘ o i Vane

?
-,
. ¢
4

“HYDRO & TRANSAXLE ASSEMBLY . '




.)'

~ Ref - Part Description . Qty. Ref - Part Descrlpt_lon '
& @ o o & & .
17 A7264505 ° FIBI..coocoocvviiiee i Sovreinn - 1. ] 1747062 - Axle, RH (5118HS) .......................... 1
" 27 1752734 - Manifold, Filter ................ eereesseanes e 1- | 39 1100281  Key, Woodruff........... freeersnessraenssans " 2
R 3 1755237 Tube Ass'y Return .........ccccceveerrneieennee. 1 -40 1186010 Bearing, Needle ...................... erenennn - 2
4 1755236 ‘Tube Ass'y, Hydro fo Steenng Pump 41 1186002 = Race, Thrust (5120H) .......ccccccieurnnnee. 6
SR (1)(2) ................................................... ' T Race, Thrust (5118HS)........cccccceneuns 4
- 61760355 eAss'y Hydro to Steenng Pump 42 1747065 = Gear Assembly, Cluster . (5120H) ........ 1
A O PO 1 1729258 ' Gear Assambly, Cluster (5118HS).... 1
5 1745147 Eaton Trans. Model 11 43 1185296  Seal, Ol .......cctviiiniclinnnenerea ol
Cal . . (See Page 20 for breakdown) 44 1185280 . Bearing, Needle ........................ L1
6 1185737 Elbow 90° .......ccceiee et e -45 1751774 Pinion Shaft (5120H)........... 1
_ 7 1100770 - Screw, Hex Hd. Cap, 3/8 16 x2-3/4 .4 46 1729555 - . Qil Seal (5120H)...........oioiviinnins 1
S 8 1100243 Washer, Lock, 3/8.........0ccicinns, w21 47 1725907 ~ . Bearing, Bronze (5120H).................... 1
-.I;- 9 1186464 . CONNECION....cccueecmreeieceeecesiceeeeneerieeeas R 1725945 _Planet Gear (5120H)........... . 4 -
10 . 1729264. ' Tube Assembly, Suction.................... 1750139 . Temp. Switch........c..ccooeviurunnns 1
111724390 0 EIBOW 0% ..o i 11185774 Bearing, Needle (5120H) ................ O
12 1730374, . 'Washer; Shim (.005)..... - 11747063021 - Cover, Transaxle RH (5120H)-........... 1
13 1730375 © Washer, Shim (.015)..... /1747072021 . Cover, Transaxie RH {5118HS) ......... 1
14 1729531 ' Gear, Bevel leon 18T 1100047 | Screw, Hex Hd. Cap, 3/8-16 x 1- 1/217
15 1729559 .. Spacer....... USRS 11185301 . Oil Seal (5120H) .......cccvevveiiliiinnnne 2.
s 16 1741832 . " Screw, Hex Hd: Cap 1/4—20)(5/8 11185295 Qil Seal (5118HS) 2.
17 1747086021 Housmg Transax!e et stenens 1747073021 Cover, Transaxle L.H (5120H) e 10
18 1724093 "Dipstick... . 1747070021 .. Cover, Transaxie L.H (5118HS)»- e 1
.19 1724091 . Tube oo, 1747091 -~ Axle, LH (5120H)......5...conennen. w1
- 20 ”i’1733.103 - Pin, Dowel, 5/16 : 1747061 ° . ‘Axle, LH (5118HS) s 10
1186459  “Nut, Hex Lock, 5/161aeradea | 1185739 Connector....--....\':. 52
22 1728645 - Cover, Differential ... =.o0iieieine - 1721921 .. E
23", /1752093 - = Gear, Bevel 22T, (5120H).... T 1186345 , - o2
T 1752094 /. Gesr, Bavel 22T (5118HS) . 1185930 - - . 1
¢ ,',‘, .24 1185732 . _Ring, Retaining (5120H)..... 1724376 . -~ L2
S 1185689 - % Ring, Retaining -(5118HS).............co..li 1724377 .~ . A
28 1727735 .. -Bevel Gear, 56T 24T and 23T ‘ . 1752662 - Tube Ass'y, Tée to Fil 210
L C(B120H). e e e 1705093 Shim ((028) .. ivcorturnsinit oenerenivnrnis AR
. 26 1110189. Pin, Dowel, 3/8 eeeeees 1187206 Needle Beanng (5120H)......_ .............. L2
27 4752095 Pinion.........c.cco....... - 1727637 .. Needle Bearing’ (5118HS) ...tz -2
28 1118808 - Ring, Retaining (1)...c....iceeeeeeeoerncannas 1718781 - Shim (.005) (5120H) ............ AR
" 1185668 -  Ring, Reta:ﬁmg(z)(a) A726082 - Pin (S120H)i....... it enasennis T4
29 1727641 ° Shaft, Pinion (1)... . 1744305 Intemal Ring Gear (5120H) .......... 1
© - 1756741, Shaft, Pinion (2) (3) | 1725909 . Sliding Gear (5120H)........ccoveveveeninnns 1 -
S (Includes Ref: 28) ........ 1725942 ~  Planet Carrier. (5120H): 1
~ 30 1747087 Carrier Differential (5120H)................".- ; 41726050, - ThrustWasher (5120H) ... 1
= 1729972 Carrier Differential (5118HS) .............. 7.1186461. .- Retaining Ring (5120H)... 1
31 1729260 - Gear, AXe, 47T.....cccifviviniienninns : '} 1753144 - Shifter Shaft (5120H)....... 1
. 32 - 1733684.- Screw, Flange 5/16-18x4.........; 1725912 Shiftef Plate (5120H)... Sl
33 1719271 - . Shim (.020) (5120H) . ...eecuvveveniir i, : ,1185389_ Drive Pin (5120H) ' - 1
o - 1718781 Shim (.005) (5120H).........cccocviveeeen . AR 751730012 . Screw, Counter Box, 5/16 18x 1' . .
- . 1800338  Shim{(.015) (5118HS})... AR T (B120H) i i R
-.'34 °:1747089. -~ Spacer, Tubular (5120H) O 76 . 1726051  Positioning Ring’ (5120H) .4
. 1729497 Spacer, Tubular (51118HS) ................ 1 .78 1185882 - . Seal, Ofl. (5118HS).............. B T
35 1185767 - Race, Thrust (5120H).......... 4 - 79, 1187731 - Beanng Needie (5118HS) 1 ¢
e 1185730 - Race, Thrust (5118HS). 4. ‘80 . 1751777 .- . Pinion Shaft’ (5118HS)-. N
T~ 86 1185764 - . Bearing, Thrust (5120)....... 4 .81 1724079 ' Bevel Gear (5118HS) .....4....... S
S .. +..1185729 - Bearing, Thrust (5118HS) ....... 1.4 82 1100279 - ' Woodruff Key, 1/4'x 1 (51 8HS) FRED
.37 1185721 -Bearing; Needle -(5120H) ................... ‘3 ' .84...1751775 ‘Woodruff Key (5118HS) ............ iviveiiie 0 10
" 38> 1747092 Axle Rl-h(5120H) ........ pveierrnendtionnere 1 L NI 17283)7 : Sea]ant ....... AR
- : ; N N - ST ‘ Lot , L SRR
(1) Model 5118HS Senal Number01001oi:0199999 ( Y Model 5&28?—18 Senal Numbé’r 0300101—0399999
: ; Moge,l'5120H. ;Senal Number 0200101-0299999 S ¥ MOdeIS H Senal Number 0400101 0499999
) o . -. » . “
(2) Model 5118HS ‘Serial Numbet70200101-0299999‘ S ST e S
" Model 5120H SenalNumberoaomomssgggey oL e . / :

=%




4 IGN
SWITCH

BOLENS DURATRAG TRACTOH

SELENonb
R/W

WIRING DIAGRAM

R STARTER |
| ( ) BATTERY

B&

)

R/Y

&

[, i

R/Y 4

B

BL

“LIGHT 8|

"START

PTO .
SWITCH |Rry
N \ -

PTO. . L
CLUTCH -

HEADLIGHTS

FENDER
LIGHTS

FUEL .
GAGE

FUEL .
SENDER

BRAKE

|'VOLTAGE
 SENSOR~
" SEAT

v

‘BATTERY.

LIGHT
SWITCH

w/B

N N

R m"‘g

STOI
1-ENGINE. " -

LIGHT W

w

SWITCH'

| SVYITCH ai

 OIL PRESS

1.0—-———:@._3' , cauus;
B ...

| ALTER/ -
'MAGNETO

LIGHT

OIL TEMP
LIGHT

- CRUISE

q _;E— le— SWITCH "’

LIQHT

B/Y. .-

N !- ¢ o : ) ',._'
CRUISE .+~

CoswiteH YU

¥ CRUISE
MAGNEF

| conngetoR: -



;
¢ .

-_5.‘7 ' PARTS FROM KOHLERn :

 MODEL 5118HS & 5120H

* COLOR CODE

- 'BLACK
- PURPLE

- RED -
-*WHITE -
- YELLOW -
BROWN
GRAY

BLUE

. BLACK/YELLOW
RED/BLACK
WHITE / BLACK

WHITE / BLACK *

¢ 4.8 we o »

' BLACK/RED

GREEN .

PURPLE / BLACK '

RED/YELLOW .

' REAR VIEW OF
ATTACHMENT DRIVE
. SWITCH

. REAR VIEW OF CRUISE SWITCH

J . B | o .

ON

OFF

'REAR VIEW OF LIGHT SWITCH

' REAR VIEW OF IGNITION SWITCH

ON ..
SIDE AND
HEADLIGHTS

OFF |'%

R R
' aMm

| HEADLIGHTS

Fuel Shut off
Solenond

~ And Harnes$
Supphed with

Kohler Engme -

-

PURCHASE Lo

CONNECTOR

o .

N "lE“NGlN_E‘FUEL
- _ SOLENOID ON CARB.

VOLTAGE . ' .
REGULATOR -

L .o, JRReE . &
- e - .- . » -

 STARTER S




L]

. BOLENS DURATRAC TRAGTOR . =~

4




‘Ref _ Part Description Qty. _ . Ref Pgn. . Description
- 1721252 J-Clip e it s esesrasaneSeareren sogpmagsseseatens 1 29 1735531 ;. Cable Tie s 0 & P
*1750963 . 25 30 1755647 .- Fuel Gauge (5120)... TN R
, 1752871 ..... .4 31 - 1805365 Flat Washer........... 2.
' a4 - [¥32 1754608 Switch, PTO w...oiiviriioend NS
e 33 1111599 Hex Screw, 1/4-20 x 5/8 .. D3
101 34 0 1751572 Bulb (GE 73) ...l e AR v
1 35 1752836 LONSO.....cciviieeiiiteeneniaenn, RTINS EU
™ -1 36 1754220 = Battery Cable, Negatlve IUSOTNNOUNE Rt 3
1752506‘ Seat Switch... oA 37 L 1754241 Lense, LH .....cconeiininii N R
19 1748719 - - Hour Meter........ 1 38 1754242 . Lense, RH.... 1
_ 11 1752840 ‘Battery, 12V ....ccoueunessnerennniis 5 39 1738462 Clutch .. x 1,
o120 1752586, Hold Down......iocieeiiiene 1 40 1754259 . Shield ASS'Y ....cccoesllorirrenenicnie 1
™ .13 1107381 ° Flat Washer, Wbt 1 41 1754181 Gaskel ..l 2
‘14" 1745778 '~ Screw Rd Hd, 10-32x 1/2 1 42 - 1752132 Voltage Sensor ................. '. ............... B
15 . -1752841 . Battery Cable-Positive - 1 43" 1748723 . Interlock Switch, Speed... EOTTS B
16, 1754207 1gNItion SWICH ....oc..ccomeiermenmnsiclens 1 44 1754607 .  Switch, Speed, Control T i R
17 . - 1753986 BY ¢ verevereietiereneer e e tanes s 1 45 1100241 - Flat Washer,. 1/4 ...... etiersenen st perens ‘3
.18 . 1752408 - v asine s rasreas 1 46 71751328 * . Switch, Brake... - v 17
19 1756032 - et teeresieeee et e b be e nanas -1 47 1724492 Fl. Screw, 1/4-20x 1/2 -
© 20 1755868  Fuel Sender (1)(2)....ccivivmrvemivrmrcennie 1..] 48 1729587 Bushing Snap .............. I
; 1765953 - -~ Fuel Sender (3) .........covveicivnvenning, 10 49 1755349 - Screw, 1/4-20 x 1/2............. crerarenes 6
21 1753539 Solen&nd............: ....... DA 1 50 1186020 Thd. Cut Screw; -32x3/8 ............. 2
22 ° 1115815 Screw Phil Hd., 10-24 x 5/8.>......e... - 5. | &1 1754184 - Gasket....... .....¢.#0... - 2w
23 1185985  :Keps Nut, 10-24...........ccoine. 6 7| 52 . 1731453  PanHd. Screw, 8- 18x3/8 2.
24 1734398 Lock Nut, 1/2-20 ................. A g 53 13986229 _ ¥ HexNut, 1/4-20................. A,
125 1755802 - Battery Hold Down..... LA Bl BT 1185130 - Screw......i...0. 3 h P
.26 . 1732581. . ;:.Starter Cable:......evaivcrineninie 1 ] 55 1752872 BUID .5.oppieresboniereresaeneens » %
. .27 1755446 -  Main Ham&ss(1)(2)..........._. ...... e 10| 7861748719 HourMeteﬁ.}...............-;:.,..-...‘.. 9
171765954 .- Main Hamess (3)..... covriens VBT AT52B75 " ) SOCKBE lreereveesseresinraees o 4
.28 81752505 - “Headlight Hamess 1| 7NL 17435167 Fuse (B0A) e vvercccerrssonmssngg e )
11) quel 5118HS _Semal Number0100101-0199999 - (3 Model5118HS' .. Sefial Number 0300101-0399999- .
. Model 5120H e Senal Number0200101~029999§a - " «""Model 5120H. - Serial Number 0400101-0439399
~(2) Model 5118FS  Serial Number 0200101-0299998 - -~ .~ ¥ * A ;
- Model 5120H - SenalNumber03001Q1-_0399999- T K C -
[} ¥ & * o, ) . w o " .
‘. 1" . ‘ . ‘@'. Al o ( . . . . . } .~\3\ . - ° \a'.ﬁ1_9 |
L S F-12 - | .




-

\
Yaar
‘Day .
Month

" \"If

~— Foctory Rebuid \
Dats Code—D1281"

f

§H
Tt

EATON MODEL If BREAKDOWN |

BOLENS DURATRAC TRAGTOR




j . §
¥
=
~_ X
” - ) -
g S xy
: . )
Ref Part.  Descripion . .7 .~ Qty.  Ref -Part Desc_irlptlon L Qtys
LN B _ e e ® ® e g
1 SocketHd.Capscrew, 5/16-18x . = 12 " 744159 .Dnve Pln (Inc. Ref. No. .4) ........ s 17
AN “.1-3/4 (Incl. with Ref. No. 4)..............e. ;1) 130 1724376 Oil Seal {Incl. Ref. No. 9). w1
‘3. 1724376 . Oil Seal (Inc!. with Ref. No, 4) (1) (2)...." 14 - 4744185. Squa!e Seal RiNG.....ccverrieioneeaesenscue -1
-1724381 © Oil Seal (Incl. with Ref. No. 4) (3) B s . 1744160 InputShaft Stb Ass'y (Keyed) iy 1,
°4 . 1744188  Charge Pump Kit (Inc!. Ref. .. |18 1744164 . Pump Rotor & Ball Assembl eeerereeeene 1.
S < Nos. 1,3,5,6; 7,8, 10&12)(1)(2) w01 47 1744184 . Cam Ring Assembly.. w1
. 1744189 . Charge Pump Kif(Incl. Ref. -~ 7 .- = 1_8 1744176 Cam Ring Insert...‘:..’.‘. SURNRINPI. I
T - Nos.1:3,5,6,7: 8, 10&12) (3).cociews 1 -[. 19 1744166 - Pintle- -Assembly (Incl.. lntemal Parts) 1 ;
5 - 1724375 -~ Snap Ring (Intl. with-Ref. No. 4)........0- 1 7| 20, 1744177 * _ Motor Rotor & Ball Sub Assembly ........ 1
6 1744155 - Sq Seal Ring (Incl. with Ref. No. 4)...1 . 21 . 1744010 :- - Output ShaftSubAss'y w1
7. 1724377 Grass Shield (Incl. with Ref. .No. 4) ..... 1:| 22 1744180 - - Body Ass'y .o
8 1744157~ Sq. Seal Ring (Incl. with, Ref. No. 4)..1 ~ . {incl. Ref. Nos. 21, 24 25) 1
.9 1744154 - Cover Sub Ass'y(Incl. Ref. No: 13)...... 1 23 1744179  O-Ring Plug Sub Assy...... e I
10 . ‘ ‘ ‘Socket Hd. Capscrew . " . 24 1104440 “'Ball Bearing (Outpux) 1
: et 5/16-18x1 ¢1/4 (Incl. with Ref No 4) 1 : _ 25 1724380 Retamlng ng 1
- §_ R P ™ - -

-'(1) Model 5118HS " Serial Number 0100010199999 o w(a) Modsl 5118HS. - " seria Number 0306’16‘,1] 399999
' Model 5120H  Serial Number 0200101029999~ - - MQdeI 5120H - SeriaNumber 0400101/0499999

- (2) Model 5118HS | Serial Number 0200101-0299989 . &« .~ "= " - T ¢ T TR
" Model 5120H ™ Serial Number 0300101:0399998° "~ . 1 .. BT S
) y RS L : .,'" St i ‘;,af
il \ T "

L T et '{

P = .

) ‘. R 3 ’ .~dj:

e ' Lo



s,

'5118HS HYDRAULIC SYSTEM

2 v

LIFT CYLINDER

9
;. Rubber Hose
I 1
. Metal Tube

: \
_ 3
k: P
.} -
e >,
v

3 Rubber Hose

PN

of ;..P‘ar't Descrlptlon w7 Ref Part  Description .
_ R -7710% 1755233 Tube Assembly (lift cyl:'to fift/aux. valve) - "
1752496 Steering Valve (A) (B) - : v~111' © 1755232 " Tube Assembly (lift cyl. to lrft/aux valve)

1760233 - ‘Steering Valve . (C). : EPURIR o A )3 _&1755237 - Tube'Assembly (réturn) -

1754364 Hose Assembly (steer cyl. to steer valve).' O 13~ 1755235—_ - - Tube Assembly.(steer. valve to. tee) (A) (B)

*=1752657 Tube Assembly (LH) (A) (B) S 2 F 0 1760354 - Tube Assembly (steer. valve to tee) (C) =

1760351 ~ Tube Assembly (LH)(C) . =~~~ = =+ | 14.1752662 . Tube Assembly (tee to filter) -

i L : j752658. . Tube Assembly (RH) (A)(B). . ISR 15‘; 1752664 - | {Tube Assembly (valve to tee) ~ B
' Lo 1760352  Tube Assembly (LH)(C) ~ = . .. g 16 1760353 .. “Tube Assembly (steer. valve to lrft valve)

e 1752649 , - Hose Assembly (steer. cyl. to steer valve) N 1747509021 Lift Cy finder - - -
1760231 . Lift & Aux. Valve - ' _ a0 19 1755236 Tube Assembly (hydro to steenng valve) (A) (B). .
1752648 . 'Hose Assembly ' © 1760355 Tube Assembly (hydro to steenng valve) (C)
1755198 ,Hose Assembly - ' .is _ "

1751627021 Steerlng Cyllnder

-'N' o

e

)

OCO~NO.

. Serial NumbeF 0100101-0198699 -
Serial Number 0200101-0299999 L T ' G
Serial Number0300101-0399999 S R U T

SO >




AUXILIARY.
HYDRAULIC
oouuscnons

—

LIFT CYLINDER'

Rubber Hosa o

~ 5120H HYDRAULIC SYSTEM

%a[ |

- EATON HYDRO

-~ 19 Metal Tube

_5120H -Hyd~raulic System a

Ret  Part Descrlptlo“’n . Ret Part - Descrl'ptlon e R
¥ # @ ¥ . T ,
1 1747509021 Lift Cylmd’er - S 1760233 teermg Valve © " I -
2 1755237 - Tube Assembly (fllter to hydro pump) 12 . 1752658 ube Assembly (RT) (A) O
31755198 . -Hose Assembly - ~..1760352 ube Assembly (B) (C) . -
4. 1752648 Hose Assembly |7 13 1751627021 Steering Assembly =~ - ' —
5 1755232 .. Tube Assembly- " 14 1755234 Tube Assembly (aux. to ln) (A) —~
6. 1755233 Tube. Assembly(A) (B) (C) - 1760353 = Tube Assembly (aux. to.in) (B) (C) el
- 7. 1752662 Tube Assembly (tee to filter) 15" /1754364 ' Hose Assembly.
8 1752663 = Tube Assembly’ (out to tee) ’ 16 1760232 Lift & Hux. Valve (2—spoo|)
9 1755236, . Tube Assembly (hydro to in) (A) (B) 17 . 1726450  Oil Filter : S .
. 47603 - Tube Assembly (hydro to.in) (C) 18 1752649  Hose Assembly . - e -
- 10 1755235  Tube Assembly (tee to out) (A) (B) 19 1752657  Tube Assembly (LT)(A) -
-1760354 Tube Assembly (tee to out) (C) ... 1760351+ . Tube Assembly (LT)(B) (C)
1752496 - Steering Valve (A) (B) . % . ST T T :
o ~.C 'Serial Numbers-0400101 through 0499999
: L R - B T
I 2




